N ——
Model No. 057-0029-0 Mastercraft

FOLDING WORK TABLE

IMPORTANT:
Please read carefully and follow all safety precautions before INSTRUCTION

using this product. MANUAL







Mastercraft 1

TABLE OF CONTENTS

Safety Guidelines
Parts List

Assembly Instructions
Warranty

wn
—
s
L
—
=
o
(&)
L
o
(NN
—
(2]
<T
-

0(' SAVE THESE INSTRUCTIONS.

This manual contains important safety and operating instructions.
Read all instructions and follow them when using this product.




Model No. 057-0029-0 | Contact us: 1-800-689-9928

SAFETY GUIDELINES

* When assembling, make sure the plastic feet are attached correctly to legs. Use a
screwdriver to tighten all bolts and screws.
Never use crosshars as a ladder or stand on the worktops.
Never exceed the maximum load capacity of 220 Ib (100 kg). Always lower heavy loads
onto worktops gently, so that the strain is taken gradually.

(7p)
LLl
=
—l
Ll
=
=
(I}
>
-
LLl
L
<
(75

WARNING!
A * Do not use work table as a ladder. DO NOT stand on work table.

* Never exceed the maximum load capacity.




Mastercraft 3

[
=
|
w
—
('
<C
o.

0‘(" SAVE THESE INSTRUCTIONS.

This manual contains important safety and operating instructions.
Read all instructions and follow them when using this product.




4 odel No. 057-0029-0 | Cont 800-689-9928

PARTS LIST
Mo | Desoipion oy

Worktops 2
Slide bases

Bolts (hex) M8 x 40 mm
Crossbars

Leg frames

Plastic feet

Washers 28

Wood screws M5 x 16 mm
Bolts (star—head) M6 x 32 mm
Nuts M6

Nuts M8

Chocks

Washers @6

Wrench 10 x 13 mm

o A NN DN

© 00 N O O & W N —
—_—
D

—_
N = O
S

—
w
— 0 H~ b 0

©
T
0
14

[ ) SAVE THESE INSTRUCTIONS.

PARTS LIST

This manual contains important safety and operating instructions.
Read all instructions and follow them when using this product.




Mastercraft 5

ASSEMBLY INSTRUCTIONS

Use the bolts (#9), washers (#13) and
nuts (#10) to connect the crossbars (#4)
and the leg frames (#5).

Use the woodscrews (#8) to connect the
slidebases (#2) and the worktops (#1).

2]
=
=)
—
(&)
=
oc
(7]
=
>
—
[a]
=
L
2]
wn
<

Fit the leg frames (#5) into the slide
bases (#2), line up the holes in slide
base with the holes in the leg frame,
insert the bolts (#3) and washers (#7)
from outside of the base and attach
the washers (#7) and nuts (#11) from
inside. Use a screwdriver and a wrench
to tighten the scews.

CAUTION!

¢ Be sure to follow safety and assembly instructions. Keep in mind
the actual operation of your work table and the effect it has on
overall stability.




ASSEMBLY INSTRUCTIONS

Attach the plastic feet (#6) to the legs (#5).
Each foot must be attached with the longest
side at the outer corner which is indicated
by the arrow inside.

Select the suitable holes on the
worktops to attach the
chocks (#12).



NOTE: The instruction manual illustrations indicate an approximate
location of the securing bolts. Use proper judgement when

assembling.

ASSEMBLY INSTRUCTIONS




Model No. 057-0029-0 | Contact us: 1-800-689-9928

WARRANTY

¢ This Mastercraft product carries a one-year warranty against defects in workmanship and materials.
This product is not guaranteed against wear or breakage due to misuse and/or abuse.

>
-
=
<
oc
(2’
<C
=

Made in China

Imported by
Mastercraft Canada Toronto, Canada M4S 2B8




—  —— o
N° de modéle : 057-0029-0 Mastercraft

TABLE DE TRAVAIL PLIANTE

IMPORTANT : GUIDE

Veuillez lire attentivement et suivre toutes les consignes de
sécurité avant d’utiliser cet article. D’UTILISATION







Mastercraft 1

TABLE DES MATIERES

Consignes de sécurité
Liste des pieces
Consignes d’assemblage
Garantie

7]
Ll
oc
—
-
<
=
7]
L
(am]
(AN]
-
(]
<
-

0‘(" CONSERVEZ CES CONSIGNES.

Ce guide contient des consignes de sécurité et d’utilisation importantes.
Veuillez lire et suivre toutes les consignes lorsque vous utilisez cet article.




2 N° de modéle : 057-0029-0 | Communiquez avec nous au 1 800 689-9928

CONSIGNES DE SECURITE

¢ Au moment de I'assemblage, assurez—vous que les embouts de pieds en plastique sont
bien fixés aux pieds et serrez tous les boulons et vis a I'aide d’un tournevis.
Ne vous servez jamais des barres transversales comme d’une échelle et ne vous tenez pas
debout sur les surfaces de travail.
Ne dépassez jamais la charge maximale de 220 Ib (100 kg). Déposez doucement les charges
lourdes afin que les surfaces de travail absorbent graduellement leur poids.

LLl
=
=
=
o
LLl
77
LLl
=)
7}
Ll
=
=
%)
=
o
o

* Ne vous servez pas de la table de travail comme d’une échelle.
A Ne vous tenez PAS debout sur la table de travail.

 Ne dépassez pas la charge maximale.




Mastercraft

(7p)
L
O
o]
o
(72
]
(am]
L
l—
=2
=

@, CONSERVEZ CES CONSIGNES.

Ce guide contient des consignes de sécurité et d’utilisation importantes.
Veuillez lire et suivre toutes les consignes lorsque vous utilisez cet article.




4 o de modeéle - 057-0029-0 . ,A. ave A.

@ CONSERVEZ CES CONSIGNES.

Ce guide contient des consignes de sécurité et d’utilisation importantes.
Veuillez lire et suivre toutes les consignes lorsque vous utilisez cet article.

— 0 & B OO = 00 B DN BEDNDDD

LISTE DES PIECES
| N | Descripon | QOt¢ |
1 Surfaces de travail
2 Bases coulissantes
3 Boulons (clé hex) M8 x 40 mm
4 Barres transversales
5 Pieds
6 @ Embouts de pieds en plastique
7 0 Rondelles @8
- 8 O Vis a bois M5 x 16 mm
cl-l_g 9 @-m Boulons (cruciformes) M6 x 32 mm
';__J 10 0 Ecrous M6
o 11 Ecrous M8
) 12 = Cales
- 13 0 Rondelles 26
2 14 Clé 10x 13 mm



Mastercraft

CONSIGNES D’ASSEMBLAGE

Fixez les barres transversales (4) aux
pieds (5) a I'aide des boulons (9), des
rondelles (13) et des écrous (10).

Fixez les bases coulissantes (2) aux surfaces
de travail (1) a I'aide des vis a bois (8).

Ll
S
<
—
e)
=
LLl
n
%
<
o
n
Ll
=
S
D
=
o
o

Insérez les pieds (5) dans les bases
coulissantes (2), alignez les trous des
bases coulissantes sur ceux des pieds,
puis insérez les boulons (3) et les
rondelles (7) par I'extérieur de la base.
Fixez les rondelles (7) et les écrous (11)
de I'intérieur a I'aide d’un tournevis et
d’une clé pour serrer les vis.

ATTENTION!

e Assurez—vous de respecter les consignes de sécurité et d’assemblage.
Gardez a I'esprit I'utilisation a laquelle vous destinez votre table de
travail pour évaluer la stabilité de I'ensemble.




CONSIGNES D’ASSEMBLAGE

Fixez les embouts en plastique (6) aux
pieds (5). Pour chaque pied, le coté le
plus long doit étre placé dans le coin
extérieur qui est signalé par une fleche
a l'intérieur.

Sélectionnez les trous adéquats sur les
surfaces de travail pour fixer les
cales (12).



REMARQUE : Les illustrations du guide d’utilisation indiquent de maniére
approximative I’endroit ol les boulons de fixation doivent étre placés.
Faites appel a votre jugement lorsque vous assemblez cet article.

CONSIGNES D’ASSEMBLAGE




N° de modéle : 057-0029-0 | Communiquez avec nous au 1 800 689-9928

GARANTIE

e (et article Mastercraft comprend une garantie d’un (1) an contre les défauts de fabrication et
de matériau(x).
Ce produit n’est pas garanti contre I'usure ou le bris causés par un usage abusif
ou inapproprié.

—
—
=
<
(o=
<T
S

Fabriqué en Chine

Importé par
Mastercraft Canada Toronto, Canada M4S 2B8




	1
	2
	3
	4
	5
	6
	7
	8
	9
	10
	11
	12
	13
	14
	15
	16
	17
	18
	19
	20

